
0 
"'0 
CD..., 
Q) 
~ 

0 »~ 
Q) 

Z 
~ 
en 
~ ..., C 
c 
o 
~ 

~ ~ 0
0 ~ 
0 ­
m s: Z 
.. r Q) 

0 
I Q)

N 

0 C 
~ 

:I: 



- - - -

WA RNIN 
1. D CJ Il o l lo" d wlnlli be yond it s ra tuu CllpllLl ty ( .'pil<.lty ril tl ng is based o n o ne layer o f line 

ro uu u IIl1t d ru m . As lin e b u i ld s on drum , (;,IP UlII V dec reas es Obtain c able and rope 

manu l " c turur' s rncomme n da t lo n fo r siz e ;m d Iypn 

2 . Do no t use w inch lo r lil ting peop le or load s uv ur people . 
3 . Learn how 10 usc you r wi nch . A fte r ins ta lli ng your winch . take the time to prac tico us ing It 

so tha t you a re comlor tll b le w ith it when th e ne ed ar is es . Pe r iodi c a ll y , ch ec k th e w inch 

Ins tall a tion to assu re that all bo lts are li ghtl y fi tl ed . 
4 . If us ed as a veh icle wi nch , do no t "m ove" your v ehicle to assi sllhe winc h. The comb ination 

of th e winch and the vo lu c ln pull ing together cou ld o ve rloa d the ca bl e . 

5 . Ke e p wi n c h area c le ar Do no t a l l o w peop le to s ta y i n th e wi n c h a rea . Do not stand 

be tw een th e winc h and tho load 
6 , In spect cable fr equentl y. 1\ I r.I yod cn bto, or rope wit h b roken st ra nds sh ould b e replaced 

i mmed iate ly. D o not op er at e Win d , It l lnn 110 ki nke d. o r shows any signs o f c orrosi o n. or 

w eakness . 
7. K eep hand s an d fi ng er s cluru of 11 11 ' wl n ch .1I1l1 ".nh lo w he n us in g the w inch . 

8 , Alway s check for corr ec t d iUl L't' OIl n l ,ot"II,, " ho lm" lI 81nQ ltlll w inc h 

9 . Do not ho ld on a tr ailer Will I wrnch ell l,l t'I III' dowlI /lIP' " (II .. tr I1W, llI ust be used to secu re 

a lo ad to the t rail or. 
10 . Ne ver hook the c ab !u nac k outo its" lI , II " ' " ', l lr' \I 1 1" 0 10. 111 \1 " 1" I "l oI"ol1to it se lf c r ea te s
 

an unacceptab le stra in 01111 111 cablu ( L'l '" I 1'1 A)
 
11 . It is a good ide a to lay a h eavy lJlank ll l o r J' II kr- t uvur ti lt! c; " tJln 1111",,1 1~ I ItH.I I"1I1l111" 11t"'~
 

end wh en pu llinq in severe cond ition s . If a cab le Iailu re sh ould occur . Iho wUIIJI11 o t tne clutn
 

wi ll ac t as a damper an d prev ent br oken cab le from w h ip ping .
 

. Av oid pull s fr o m ex tre me nnq tos . Th is nwy da rn<lgo th e ca ble and w in ch drum .
 

13	 Nuvur in sl lill wrn..h III ·.U\ h , J WilY t1I!1IIlH' w. u ni lllJ and u lr ec u on lab el s a rc obscured .
 

S rn uuo rte w ho IHl li no l r,' oI d 1I 1I ll 111 '1/111 '11may nacd 10 see th em to un derstand the pro per
 

op er at io n o t tn o w uu..il 
14 . Do no l attach Win ch to o blC'l' 15 01unknow n ca rryin q ca pa ci ty w hi ch may c ause it to br eak 

loo se du ri ng o p ernlion . 

15 . Ope ra te Win ch by h an d po wer on ly . 
16. Al w ay s kee p a mi ni mum o f fo u r co i ls of cab le on th e dr um for sa fe op eration . Th is w ill 

supply fr ict ion fo r a p roper anc ho r; othe rw ise the cab le. or rope may pull loose fr om the 

dr um . 
17 . Fa i lure to compl y w it h all of these w arn ings may ca use se rious inj u ry and/o r da m age to 

pr opert y. 

Righi 

Fig . A 1~t:ll4illlM!J .Whimi@1fi1WJiei!j!fTil ;rm)JliJlEltl 

F 

['-
0 

IIrIl 
Cl 
c: 

.~ 

~ 
o 
c: 
g 
ltl
 
LJ
 

;;:
'r:; ~ 
Ql 
C. 

(J) 

I. tl .J 

• A51418.2 compliance applies whon filhHI w l l h Appro ved w lro Ho pe and Fi tti ngs . 

Brake Han d W ill ell S pe cif ica tions 

l MOcJ 01 1:-'00 I ElS 1800 t.OS 2600 LBS 
- - -

Sale Working Land LOS 1200 1800 2600 

Proof Test Load KN 8 12.13 17.64 

Gear Ratio 4.2:1 5:1 10:1 

A 156 203 216 

B 184 256 293 

C 88 107 127 

Dimensions D 210 319 319 
(mm) E 27 27 27 

F 272 283 305 

G 51 60 63 

H 109 109 109 

Net weigh t kg 3.7 7.7 10.1 

Volume em 16X16X22 32X18 .5X21 29.5X20X22.5 

-1 ­

L- .1
 



dDrawm1200 LBS Explode 

Shaft 

Cl ip B 

Rat che t 

Washer 6 

Description 

Cover Pa rt 

Bo ltM6 x 16 

Bo ll M6 x 10 

NutM 10 

16 

Washer 10 

R· forAxle13 20 Retaining Ing .1--__2 

Cov er 

Scr ew 

Descr ipt io n 

Nut M1 4 

Twine Drum 

Mo unted Bas:e~!~~~+_~;;~~~=!l~~~_~~:::':':::;-_11_ 
Snap R ing~=!~~~+_~~~ii~j=~~ L_.!!.~~-::;:-_,----:,Ratch et Claw 

f rAxle12 

Re!<HmngRIng 0 -i(~=J==~~W~~;;;i,~~~;;;~~=Boll M 10 X 100 

Fr ict ion Flake 

800 LBS Exploded D~ 

Pi 
, ~ ! 
" 

Des cr ip tion 

Fr ict ion Flake 

Ratch et 

Cli p B 

Shaft -Jt~~~t--;~~~;-;:~==~Cover Pa rt 

~~~==--+~~~~---=~w~a~S~h~e~r~6~=t~+~+~-;;~i;i~~t~~ 8 0 11 M6>: 12 

--=~~~~-Ir-~ti7[~ · N ~ t M16 
·W -;sher 16 

Sup port Rod 

NutM6 __~_ 

I ~: / I~.• ') :)
, ! I .. 

Ii;' 
,'; i

w ; , 

I 

&> 



/~ 

2600 LBS Exploded Drawings 

h/ ~~ 

1/I,

I I
 

1:-, 

'"' '-' . ~~ \ ~ . =­~26 00 LBS Hand Winch Spare Par t i s t , • 
-. 

~ .-r ~~ !.'8 

~ ~ . ,­~ - :' I
 

~ ...;' 

HANDWINCH E 

MODEL: QI-2
 
N.W.: 4.2KG
 

CE ~ 

Descrip t ion Descr iption OtJanl:i l No Descript ion ;o..a-c,No , O-'llllJtfNo 

Nut M 16 1
 14
 Gear 1
 2 7 Washe r 16
 I
 .-, 
1
 15
 Ge ar 1
 25 I 801t M1 0 X 13C
 Sc re w 2
 

,Twine Drum 1
 16
 Shaft 1
 Washer 10
 29
 3
 

Suppo rt Pice 1
 17
 Shaft 1
4
 C over 30
 

3 1 RetainingRingn ~. ~ 2
1
 18
 Cover Part 1
Nut M65
 

Mounted Base 1
 19
 Washer 6
 32 I Washe r ~ 2
6
6
 
-

33 I Support t:'c: 1
Snap Rin g Bo fl M6 x 10
 7
 2
 20
 3
 

2 1
 Ratchet Claw 2
 Wa sh er C 1
 34 Gear 1
8
 
Retaining Ringfor Axle12 2
 RetainingRingforAxle22 22
 35 Cli p '" 1
9
 1
 

Bolt M 6 x116 23
 RocherArm10
 2
 1
 36 I Pr icn on =a' e
 2
 

24
 1
Shaft 1
 Washer 10
 Ra te r-s 1
11
 37
 

Retaining Ringfor Axle20 cno s Nut MID12
 1
 25
 1
 38
 1
 

13
 1
 26
 Nut M16 1
Washer B 39
 8 011/.\ 6 ' 2~ 1
 

I 


